\II/AWKESBURY

Wastewater Treatment Plant

AV

Annual Performance Report

Prepared by the Environmental Service
M. Perron, B.Sc, Superintendent / N. Beks, QMS Rep.
January 19, 2024




TABLE OF CONTENTS

30T o o o N 1
Wastewater Treatment ProCeSS ......ciuiiieeiiiiiiiiiiieiiiieiiiieiiiiiiiiteiiteniiieeiiteeistairtssietsssresseresssssasesessssnes 1
Interpretation of Monitoring and Analytical Data........ccccceiieieiiiiiiecirieirecrrreee s rren e s e seaeeeseransesenassssnenes 2
Operating Problems Encountered and Correction Actions Taken.........ccceveiiieeiiieeiereniiiecieeenerenncrenerennnes 3
MaiNtENANCE SUMMAIY .. cuuiiieiiiiiiieeiitniitniiineisieeisresssrsnsisrnssssssssssssstssssssnssssnssssnssssssssssnssssnssssnssssnssssnnss 3
Effluent Quality Assurance and Control Measures Undertaken .........cccceereeiiieniiieenereniienerenncerenereenenenns 4
Calibrations & INSPECLION........ciiieeiiiiieccrteicerrceeereeeaeeseena e seennsesenasssssenasssssennsssssenasssssensssssrennssssnnnnnes 4
Efforts and Results Achieved in Meeting Effluent Objectives.....cccciieiiieeereeiiteciteenerencienerenseereserennenenns 4
BioSOlid GENEratioN ......cciiiiiiiiiiiic s 5
SUMMAry of COMPIAINTS........ciieeeciireccirre e rreicerreceee s reneee e s renns e seenssesseenssssseensssssrenssssseenssssseenssnnsnnnnnns 5
By-passing / Spills / AbNormal DISCharges ......cccccieiiiiiiiiieieiiieieieieieieieseseienesssesesesesesesesssssesssssssesssssssssssenes 6
Additional INformation REQUESTEd ........c.cceuuiiiiiieiiiiieieiireieerreee e sreneneesrenansseenssesssensssssrenssesssennsssssennnes 6
JAXVETIE=1 o111 T oY il 1 0=T « Lo o OIS 6
Appendix A - 2023 Monthly Performance Assessment REPOIt.........ccccccirieeecirieeecirienecesrenenceseennneessennnes 7
Appendix B - 2023 Monthly Raw Sewage Data REPOrt .....ccccuciiieeeiiiiececirieneeireeneneeerenesesssenssesssenssesssennnes 9
Appendix C - 2023 Monthly Effluent Data RePOrt......cc. i iieeeiiiiieeciiiececerreieesseeneneessenesesssenssesseensssssennnes 11
Appendix D - 2023 Monthly Chemical Data REPOrt ......cccciieeiiiiiiiiieiiieniiieeieneeiitneiteeserenseseesessnssssnsessnsssnes 13
Appendix E - 2023 Monthly Biosolids Analysis Report...........cciieeeiiiiimeiiiiiinniiiieneiiirenesssrenesessnenesssssenenes 14
Appendix F - 2023 Bypass EVENt REPOIt.....c..ciiiieeiiiiiieeiiiieeeiiiieneiiiremeseesrenesesssenssssssenesssssensssssssnssssssennnes 15

Appendix G - 2023 Annual Bypass SUMMAry REPOIt.......cccceeiiiiimeiiiiemeiiiieneeiinenessssrenessssrenesssssenssssssensnes 16



Introduction

The Corporation of the Town of Hawkesbury owns and operates the Wastewater Treatment Plant (WWTP)
located at 815, Main East Street in Hawkesbury, Ontario, which services a population of around 10,000. The
plant has a rated capacity of 13,800 m3/d, a peak flow of 41,000 m3, is designated a Class IV Wastewater
Treatment Facility and is operated 24 hours a day, 7 days a week.

This Annual Performance Report for the January 1, 2023, to December 31, 2023, reporting period has been
prepared to meet the requirements of the Ministry of the Environment, Conservation and Parks (MECP)
Amended Environmental Compliance Approval (ECA) #4692-8DVQTW for the design and operation of the
Corporation of the Town of Hawkesbury Wastewater Treatment Plant (WWTP). It also serves to explain the
operations of an essential part of the Town’s infrastructure. All efforts have been made to ensure the
information presented is accurate.

Wastewater Treatment Process

The Hawkesbury wastewater system is primarily composed by a sewage collection system and a wastewater
treatment plant. The sewage collection system consists of more than 45 km of sanitary sewers, approximately
4.7 kilometres of combined sewers, 1 combined sewer overflow by-pass manhole and 6 sewage lift stations to
convey wastewater from lower-lying areas. The wastewater treatment plant includes a raw sewage pumping
station with several treatment process buildings and reservoirs.

Wastewater that leaves all homes and businesses in the town travels via gravity through the underground
sewage collection system towards the raw sewage pumping station where four pumps are available to deliver
the wastewater to the treatment plant.

The wastewater treatment plant uses the activated sludge process, a multi-stage treatment process which
consists of two screens, two vortex grit removal, three primary clarifiers, three aeration tanks, four secondary
clarifiers, 128 ultraviolet lamps for disinfection, two aerobic digesters, one sludge stabilizer and two centrifuges.

Once the treatment process is completed, the effluent is discharged into the Ottawa River and the biosolids
(dewatered sludge) are disposed of on approved and certified farmlands for amendments.

Treatment Process Flowchart

Raw Pumping Station a
Wastewater Treatment P
Celley u Sv stem

Treated Water ety
to Ottawa Rver

PSS

Aeroblc Digestors

Grit Removal

_— o " ovimg v o hoptoved s
C Centrituges
q ==
e |
s = - - — m%

2023 CORPORATION OF THE TOWN OF HAWKESBURY WASTEWATER TREATMENT PLANT
ANNUAL PERFORMANCE REPORT
1




Interpretation of Monitoring and Analytical Data

In 2023, no effluent parameter exceeded the Monthly Average Effluent Limits outlined in Condition 7(1) to 7(4)
of the amended ECA. Please refer to Appendix A for a detailed summary of monthly concentrations and waste
loadings. Table 1 (below) compares the Monthly Average Effluent Concentration Range and Waste Loading
Range with the Amended ECA Monthly Criteria Effluent Compliance Limits, whereas Table 2 summarizes the
individual Notification of Monthly Average Effluent Quality Non-Compliance with the ECA issued during the year.

Pursuant to condition 9(5) of the ECA, un-ionized ammonia was calculated on weekly total ammonia nitrogen,
temperature and pH. Sample results ranged from 0.0008 mg/L to 0.0114 mg/L with an annual average of 0.0037
mg/L. Please refer to Appendix C for the detailed monthly results. Acute lethality for rainbow trout and Daphnia
magna was also tested with Aquatox Testing and Consulting Inc. laboratory. The certificate of analysis from the
lab showed 0% mortality, meaning no lethality for rainbow trout and Daphnia magna.

TABLE 1
Monthly Average Effluent Concentration Range and Waste Loading Range compared with the
Amended ECA Monthly Criteria Effluent Compliance Limits

2/I;r:;h21 ECA Monthly xlv(:::hz ECA Monthly
Effluent & Effluent g Effluent Waste
Effluent . .. Effluent Waste . .
Parameter . Concentration Limit . Loading Limit in
Concentration —— Loading Results ke/da
Results in mg/L 8 in kg/day g/cay
CBOD-5 3.0-3.3 25.0 18-43.5 345
Total Suspended 3.5-8.0 25.0 25.2-107.2 345
Solid
Total Phosphorous 0.05-0.10 0.89 0.35-0.99 12.3
E. Coli* (ct/100ml) 2.0-35 200 ct/100ml n/a n/a
. 12.0 166
Total Ammonia 0.12-0.43 (June 1 to Sept 30) 1.10-2.60 (June 1 to Sept 30)
. 20.0 276
Total Ammonia 0.20-1.86 (Oct. 1 to May 31) 1.59 - 15.82 (Oct. 1 to May 31)
pH 6.9t07.8 6.0t0 9.5 n/a n/a

* Monthly Geometric Mean Density

2023 CORPORATION OF THE TOWN OF HAWKESBURY WASTEWATER TREATMENT PLANT

2

ANNUAL PERFORMANCE REPORT




Notification of Monthly Average Effluent Quality Non-Compliance

TABLE 2

Month Parameter & Limit Result
January No effluent quality non-compliance
February No effluent quality non-compliance
March No effluent quality non-compliance
April No effluent quality non-compliance
May No effluent quality non-compliance
June No effluent quality non-compliance
July No effluent quality non-compliance
August No effluent quality non-compliance
September No effluent quality non-compliance
October No effluent quality non-compliance
November No effluent quality non-compliance
December No effluent quality non-compliance

* Monthly Geometric Mean Density

Operating Problems Encountered and Correction Actions Taken

There were no major breakdown or major operating problems in 2023. Occasional problems were diagnosed
quickly and corrected immediately.

The plant was effective at treating the wastewater and maintaining the effluent parameters levels within the

non-compliance limits.

Maintenance Summary

Regular preventive and scheduled maintenance were performed throughout the year to ensure availability of
equipment and continuous operation of the plant. The following are the major maintenance completed this

year:

e Primary and secondary clarifier tanks inspection and maintenance

e Air blower rebuilt

e West Street sanitary main replacement

e Maintenance on dynamic seal of aerobic digesters transfer pump

e Gensetrepair

e Inspection, cleaning and replacement of UV lights as required

2023 CORPORATION OF THE TOWN OF HAWKESBURY WASTEWATER TREATMENT PLANT

ANNUAL PERFORMANCE REPORT
3




Effluent Quality Assurance and Control Measures Undertaken

All sampling and plant operations were performed by licenced operators, in accordance with the Terms and
Conditions of the Amended Environmental Compliance Approval (ECA).

Analytical tests to monitor the required parameters of the ECA, including the biosolids (dewatered sludge) for
land application, were performed by the Caduceon Environmental Laboratories, accredited to the ISO/IEC 17025
standard by the Canadian Association for Laboratory Accreditation Inc.

And, once again this year, the Town of Hawkesbury continued to participate in the Ontario Wastewater
Surveillance Initiative that monitors the presence of COVID-19 in wastewater. Sampling results were performed
at the Queen’s University in Kingston and can be found under the Eastern Ontario Health Unit (EOHU) COVID-19
Update’s web page.

Calibration and Inspection

The following calibrations and inspections were performed:

e Flowmeters and level sensors by Capital Controls and Instrumentation Inc.

e Gas sensors from every building by CDTEC Calibrations Inc. (twice, every six month)
Backflow preventers by Backflow Preventer and Plumbing

Fire extinguishers by Champlain Fire Protection

Fire alarm system by Chubb Edwards

Heating maintenance by BGIS Integrated Technical Services Canada Ltd

e Lifting devices by Corbett & Corbett Inc

Efforts and Results Achieved in Meeting Effluent Objectives

Efforts made to achieve effluent objectives included:

e Continuous monitoring and process adjustments (as required)

e In-house and 3rd party laboratory sampling and testing

e Regular data review

e Preventive maintenance routines of essential equipment and process components

e Monitoring & sampling wastewater of companies with special sewer discharge agreements

Table 3 (below) illustrates the Monthly Average Effluent Concentration Range compared to the Monthly Average
Effluent Objectives outlined in Conditions 6(1) and 6(2) (a), (b) and (c) of the amended ECA.

2023 CORPORATION OF THE TOWN OF HAWKESBURY WASTEWATER TREATMENT PLANT
ANNUAL PERFORMANCE REPORT
4



TABLE 3
Monthly Average Effluent Concentration Range Vs Monthly ECA Average Effluent Objectives

Monthly Average Monthly ECA
Effluent .
Objectives Parameter Effluent Cor.mcentratlon Average E_ffluent

Results in mg/L Objectives

CBOD-5 3.0-33 15.0
Total Suspended Solids 3.5-8.0 15.0
Total Phosphorus 0.05-0.10 0.5
Total Ammonia (June 1 to Sept 30) 0.12-0.43 8.0
Total Ammonia (Oct 1 to May 31) 0.20-1.86 12.0
pH 6.9-7.8 6.5 to 8.5
E. Coli* (ct/100ml) 2-35 100 ct/100ml
Capacity (m? /day) 8,567 13,800

* Monthly Geometric Mean Density

Biosolid Generation

During 2023, the Hawkesbury WWTP hauled 250.64 dry tons of biosolids (dewatered sludge) to the transfer site
(Ferme A.G.L. Malette, ECA # 8311-8UZJ8K). The Table 4 (below) summarizes the amounts and locations of the
soil conditioning activities in 2023. We anticipate the volume of biosolids to be 227 dry tons for 2024. This
estimation is based on a five-year average.

TABLE 4
Location of Spreading the Organic Waste

Hawkesbury Biosolids Summary

Biosolids Conditioning Location NASM Plan Field # Dry Ton (kg)
Ferme A.G.L. Malette 60329 n/a 250.64
HAWKESBURY WWTP TOTAL GENERATED BIOSOLIDS 250.64

Summary of Complaints

There were no complaints reported in 2023.